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This parts list is for FISHER® Hopper Spreaders with serial numbers
4809 and higher.
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RC Chute Assembly Parts List 
Item Part Qty Description Item Part Qty Description 

1 9189 1 Chute Assembly – 14" RC MS 15 68874 1 Baffle Kit, Passenger Side MS 
 9031 1 Chute Assembly – 14" RC SS  68875 1 Baffle Kit, Passenger Side SS 
 9194 1 Chute Assembly – 26" RC MS 16 91004 3 1/8 x 3/4 Cotter Pin 
 9032 1 Chute Assembly – 26" RC SS 17 9261 5 3/32 x 2-1/4 Hairpin Cotter 
2 9298 1 Chute Housing Assembly – 14" RC MS 18 91022 1 1/16 x 1/2  Cotter Pin 
 20092 1 Chute Housing Assembly – 14" RC SS 19 9265 1 1/4 x 1-1/2 Clevis Shear Pin 
 9299 1 Chute Housing Assembly – 26" RC MS 20 90965 4 3/8-16 x 1 Carriage Bolt 
 20093 1 Chute Housing Assembly – 26" RC SS  91023 4 3/8-16 x 1 Carriage Bolt SS 
3 65196 1 Spinner Shaft RC 14" Chute 21 90315 4 3/8" Plain Washer 
 65243 1 Spinner Shaft RC 26" Chute  91006 4 3/8" Plain Washer SS 
4 9196 1 Spinner Disk, RC MS 22 90361 4 3/8" Lock Washer 
 20095 1 Spinner Disk, RC SS  91007 4 3/8" Lock Washer SS 
5 65197 2 3/4" Pillow Block Bearing 23 90334 4 3/8-16 Hex Nut  
6 65193 1 Sprocket, #40 x 24T x 3/4 ID  91008 4 3/8-16 Hex Nut SS 
7 9197 1 Machine Key, 3/16" Square x 1" 24 94321 4 7/16-14 x 1-1/2 Carriage Bolt 
8 9195 3 Control Rod – 10" 25 94322 4 7/16 Plain Washer SS 
9 65206 2 Adjustment Pin 26 94323 4 7/16 Lock Washer SS 

10 68351 1 #40 Roller Chain, 26-1/2 w/Master Link 27 94324 4 7/16-14 Hex Nut SS 
11 20353 1 #40 Roller Chain Master Link 28 94514 1 Spinner Kit (Polyurethane) 
12 68843 1 Parts Bag – Spinner Set Screws 29 94498 1 1/4-20 x 2-1/4 Hex Cap Screw SS 
13 68815 1 Baffle Kit, Rear – MS 30 67076 1 1/4-20 Hex Locknut SS 

 68816 1 Baffle Kit, Rear – SS 31 68737 1 Reflective Strip  – Red/White 
14 68900 1 Baffle Kit, Driver Side MS 32 68595 1 Label –  Warning/Caution 

 68901 1 Baffle Kit, Driver Side SS     
SS = Stainless Steel MS = Mild Steel 

    


